Currently we are only shipping online orders to UK locations.

535-140

CARRIAGE ASSEMBLY SIDESHIFT

Ref Description Part No Qty Price
Ref: 1 Description: Ram S/Shift, 50 x 30 Part No: 551/60156 Qty: 1
Price:
Ref: 2 Description: Guard Sluury Sideshift/Smart Fork Part No: 331/36828 Qty: 1
Price:
Ref: 5 Description: Stop rubber,black Part No: 828/00405 Qty: 1
Price:
Ref: 7 Description: Bar Locking Part No: 331/21010 Qty: 1
Price:
Ref: 8 Description: Washer (16.5mm x 50mm x 8mm) Part No: 823/00485 Qty: 1
Price:
Ref: 9 Description: Screw Part No: 1315/0708Z Qty: 1
Price:
Ref: 10 Description: Coupling Female Q/R Part No: 45/916200 Qty: 1
Price:
Ref: 11 Description: Coupling 3/8" BSP Male Quick Hitch Part No: 45/910700 Qty: 1
Price:
Ref: 12 Description: Adapter Part No: 1606/2052 Qty: 1
Price:
Ref: 13 Description: Washer Bonded 3/8" Part No: 1406/0015 Qty: 1
Price:
Ref: 15 Description: Hose 1/4"BSP x 1070mm Part No: 611/00200 Qty: 1
Price:
Ref: 16 Description: Sleeve 950 long FIT OVER ITEMS 15 Part No: 647/02711 Qty: 1
Price:
Ref: 17 Description: Guide Hose FIT TO CARRIAGE / IN Part No: 334/E3308 Qty: 1
Price:
Ref: 18 Description: Washer (M12) Part No: 1420/0009Z Qty: 1
Price:
Ref: 19 Description: No Longer Available View List: v Price:
Ref: 20 Description: Cap Blanking 1/4"BSP Steel Part No: 816/90045 Qty: 1
Price:
Ref: 21 Description: Carriage sideshift A Part No: 817/17353 Qty: 1
Price:
Ref: 22 Description: Screw Part No: 826/00115 Qty: 1
Price:
Ref: 23 Description: Bearing Flanged Part No: 831/10308 Qty: 1
Price:
Ref: 24 Description: Hose 1/4"BSP x 370mm Part No: 611/02600 Qty: 1
Price:
Ref: 25 Description: Hose 1/4" BSP x 185mm Part No: 333/E1591 Qty: 1
Price:
Ref: 26 Description: Adaptor 1/4"BSP x 9/16"SAE Part No: 1620/2051 Qty: 1
Price:
Ref: 27 Description: Pipe Part No: 335/05920 Qty: 1
Price:
Ref: 28 Description: Washer (M10) Part No: 1420/0008D Qty: 1
Price:
Ref: 29 Description: Nut Lock M10 Part No: 1370/0303D Qty: 1
Price:
Ref: 30 Description: Bolt M10 x 35 Part No: 1315/3409Z Qty: 1
Price:
Ref: 31 Description: Plate Hinge Part No: 331/36829 Qty: 1
Price:
Ref: 32 Description: Setscrew M8 x 20mm Part No: 1315/0305Z Qty: 1
Price:
Ref: 33 Description: Washer (M8) Part No: 1420/0007D Qty: 1
Price:
Ref: 34 Description: Washer spring M8 Part No: 1425/0007Z Qty: 1
Price:
Ref: 35 Description: Nut Lock, M12 Part No: 1370/0403Z Qty: 1
Price:
Ref: 36 Description: Screw cap m12x170 Part No: 1391/3527D Qty: 1
Price: